EELONCINES=
UM ALE SR E A
__PART CATALOGUE _

LC2V78F-1

IR ZAZ=VERSION No.: 2011-01
. EBERBINRBRGEBELE LONCIN MOTOR CO.,LTD.



FAH At 1 B (Instruction for use of parts catalogue)

FAT H 2 R 20114E1 ] Fr e 21 16 S8 B ) 4 i 100 BT o
This parts catalogue was prepared based on the latest information available as of April 2011.

TET R 20114F 11 BLJE AR Z 5B A H s B 1Tl 40
See the parts catalogue news for any revision that is made after April 2011.

TRy, — o E AR LR
Always specify the part number when ordering a part.

VERUAR A FSRT4 1 B 1 B 5 SRR RO AT A
Note that the illustrations can differ from the actual parts in shape.

T BT AN H s () N AT S SO NNy, A2 WK AR IE X R I TA) R RRAS VTR, R DR UE AR AT AT IS fige 5 m LAASE FH 281 5o
FRAS R Z2 BB A H S U SOt BT A . i RER BT A 25 4 KAT, W HB S LONCINIL R .

When modifications or additions to this parts catalogue are made , arevised edition will be issued at an appropriate time,

We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

95 1]

ASSY. +--ee- E\ﬁi COMP, «+-- gﬂé R, +eeeee E L. eeeeee = A.C, eeoeeee ii/fﬁ EE D. C. ceeeee E/}?ﬁ EE

IN. seeee- 1&/—:“ EX, eeceee ﬁlf/—jk FR, +«++* Eﬁ%lg RR. cece-- E%Ig HEX, «ec¢-- ﬁ%

Abbreviations

ASSY. eeeee Assenbly  COMP. --+--- Complete  R. -« Right L. ceeees L eft A.C.eeeeee Alternating current

D.C. «eeeee Direct current INL seeeee Inlet EX. ceeeee Exhaust FR. «-e-- Front RR. - Rear HEX. +-«--- Hexagonal

“EAHCR (Quantity) 7 BRI IZITHEITIA R B . “-7 Ron B 0.

The number given in the “Quantity.” column indicates the quantity of parts used in the section described in that block.



SELSk 1A RS (CYLINDER HEAD ASSY)

LS B (CYLINDER HEAD ASSY)

ith4h 45 (CRANK CASE) (EH1)

(CAMSHAFT ASSY)

He

JeE
=]

Lt N

ith4h 45 (CRANK CASE) (HL4H)

WY 72 MRk (MUFFLER ASSY)




ii#h46 % (CRANKCASE COVER)

ii#h. %EF (CRANKSHAFT. CONNECTING ROD )  (Hl4l)

WP HI411E (REGULATING BOARD) (ML) 2 JET A (AIR CLEANER)




thah. %A (CRANKSHAFT. CONNECTING ROD )

CHRAL

fb v 28 2Rk (CARBURETOR ASSY)




fBhsE4E (Crankcase)

s e TR Description LieT
Ser.No. Part No. Quantity
1 110810049-0001 HEHEERES CRANKCASE 1
2 110840009-0001 I R A 5 i CAP,BREATHER CHAMBER 1
3 171630012-0001 R SHAFT, GOVERNOR ARM 1
4 110850009-0001 Il Al 2 44 GASKET,BREATHER CHAMBER 1
5 380650376-0001 MHES) OIL SEAL 1
6 270360048-0001 E ) AL AE MOTOR, STARTING 1
7 160200030-0001 RENHLT I LEAD WIND COVER 1
8 160200029-0001 KBTI LEAD WIND COVER 1
9 270790006-0001 RENHAL KA SWITCH ASSY, OIL LEVEL 1
10 380630255-0001 WK BEARING, RADIAL BALL 1
11 110860003-0001 IR by VALVE PIECE 1
12 380450592-0001 P WASHER, PLAIN 3
13 380630254-0001 WK BEARING, RADIAL BALL 2
14 380650377-0001 HES) OIL SEAL 1
15 381350004-0001 i SPLIT PIN 2




Hi#h4E4Ek (Crankcase)

s e UL TR Description LieT
Ser.No. Part No. Quantity
16 380140054-0003 7N AL A THEFEMG X 30 BOLT, FLANGE, M6Xx30 2
17 380140013-0005 INFRHTE 2L THNERENG X 16 BOLT, FLANGE, M6X16 4
18 110480001-0001 IXE74 PRESSING LINE PLATE 1
19 380140382-0001 I\ FRHTE L THNERENS X 110 BOLT, FLANGE, M8X110 2
20 380140067-0003 INFHTE 2L THNERENG X 12 BOLT, FLANGE, M6X12 3
21 380840542-0001 2% ] SEAL 1
22 380600120-0001 JEANLEE SET PIN 2
23 110260001-0001 Gl S DRAIN PLUG 2
24 380450591-0001 T WASHER, PLAIN 2
25 380600123-0001 LA SET PIN 2
26 380850013-0001 O EE LY STUD 2




13

B4 2% (CRANKCASE COVER)

s e AT Description 181
Ser.No. Part No. Quantity
1 110820036-0001 i e 4 CRANKCASE COVER 1
2 150280007-0001 HLHIE R 4L GAUZE SET 1
3 150010055-0001 BL 2 OIL PUMP ASSY 1
4 171750016-0001 A A R A DRIVEN GEAR, REGULATOR ASSY 1
5 110690030-0001 Ml A5 DIPSTICK WITH SEAL 1
6 110830024-0001 AR 55 25 B GASKET, CRANKCASE 1
7 380640016-0001 BN EK BALL 1
8 381150370-0001 5 3% SPRING 1
9 380650376-0001 MHES) OIL SEAL 1
10 380140337-0001 75 A Sk 5 T EAEML0 X 80 BOLT, FLANGE, M10Xx80 8
11 150490007-0001 ML ST 2 OIL FILTERS SEAT 1
12 380450514-0001 T WASHER, PLAIN 2
13 380780084-0001 Bk JOINT 2
14 380840668-0001 RaEalic SEAL 2
15 380140013-0005 7N SV 2L THNERENG X 16 BOLT, FLANGE, M6X16 3




B4 2% (CRANKCASE COVER)

= S ik op T K E-
16 380190005-0006 N 7S FIRET SOCKET HEAD CAP SCREW 2
17 380140103-0004 NV 2L T B AEMG X 25 BOLT, FLANGE, M6X25 3
18 150350019-0001 ML kS DE v 41 & OIL FILTER ASSY 1




14—E00

SETSL 1AL (CYLINDER HEAD ASSY)

P ] .. - At
Ser No. Sart No. FHBA A4 R Description Suantity
1 120080340-0001 Ak CYLINDER HEAD ASSY 1
2 120230050-0001 ATk CYLINDER HEAD COVER ASSY 1
3 120250019-0001 AT Sk 2 5 R GASKET,CYLINDER HEAD COVER 1
4 120150111-0001 ALK B GASKET,CYLINDER HEAD 1
5 160190023-0001 i s LEAD WIND COVER 1
6 160020003-0001 A A A ENGINE OIL COOLER COMBINATION 1
7 160830001-0001 B R OIL CONDENSER COVER 1
8 120550001-0001 5 SUSPEND EAR 1
9 150730001-0001 PLIMA Bt A 3 S BRACKET OIL CONDENSER 1
10 270960025-0001 KA SPARK PLUG 1
11 380180109-0001 e STUD 2
12 160190025-0001 o s LEAD WIND COVER 1
13 380750363-0001 T FUEL PIPE 1
14 380960112-0001 RS HOOP 4
15 380140441-0001 7N VS TR AEMG X 14 BOLT, FLANGE, M6X 14 4




ARG 1R (CYLINDER HEAD ASSY)

b ke RS T Description LieT
Ser.No. Part No. Quantity
16 380140337-0001 N FHTE A THNEREML0 X 80 BOLT, FLANGE,M10X 80 4
17 380600116-0001 TE A A SET PIN 2
18 380140103-0004 7N FAE 25 THNERENG X 25 BOLT, FLANGE,M6 X 25 2
19 380140067-0003 INFOVE A THEFEMG X 12 BOLT, FLANGE,M6X12 5
20 380140108-0004 INFHTE 2L THNERENS X 16 BOLT, FLANGE,M8X16 1
21 380750364-0001 A FUEL PIPE 1




AELL 118 (CYLINDER HEAD ASSY)

s e ST Description 181
Ser.No. Part No. Quantity
1 120080341-0001 Ak CYLINDER HEAD ASSY 1
2 120230051-0001 ALk CYLINDER HEAD COVER ASSY 1
3 120250019-0001 AL Sk i B g A GASKET,CYLINDER HEAD COVER 1
4 160190025-0001 TR LEAD WIND COVER 1
5 160190026-0001 AT LEAD WIND COVER 1
6 380600116-0001 E A SET PIN 2
7 120150111-0001 AL Sk B e 3 GASKET,CYLINDER HEAD 1
8 273020001-0001 JEL KL [ RECTIFIER 1
9 380370012-0005 7N FHTE =5 TG REMS NUT , FLANGE , M5 1
10 380180109-0001 AL 2L STUD 2
11 270960025-0001 KAt 3E SPARK PLUG 1
12 380140337-0001 7N FRHTE 24 THNEREML0 X 80 BOLT, FLANGE,M10X 80 4
13 120550001-0001 i SUSPEND EAR 1
14 380140067-0003 IS FHTE 2L THNERENG X 12 BOLT, FLANGE,M6X 12 6
15 110700001-0001 GIRTEDAN OIL PLUG 1




SESL11 AR (CYLINDER HEAD ASSY)

P ] - - At
Ser No. Sart No. FEAT TR Description Suantity
16 380840541-0001 RaEalicl SEAL 1
17 380140441-0001 7N FRE S THNEAENG X 14 BOLT, FLANGE, M6X 14 4
18 380140108-0004 7N VAL THNEFEMS X 16 BOLT, FLANGE, M8X16 1
19 380940346-0001 LA WIRE BUCKLE 1




Mgk, FEFF (CRANKSHAFT. CONNECTING ROD )

Se};?jljo i;EfFiiﬁ TR A4 Description Qufﬁ ﬁ >
1 130290216-0001 i 5 CRANKSHAFT ASSY 1
2 380450589-0001 TR WASHER, PLAIN 1
3 130030126-0001 G 2E PISTON 2
4 130150071-0001 R CONNECTING ROD 2
5 130060047-0001 TG FE PISTON PIN 2
6 380560056-0001 X #2124 P8 CIRCLIP 4
7 130070099-0001 TN A RING SET,PISTON 2




2
Ak 2B CIGNITION COIL ASSY)
J¥5 Tl g N " Lo B
i X Description -
Ser.No. Part No. AR P Quantity
1 270920187-0001 RUKERPE (FD) IGNITION COIL ASSY (Left) 1
2 270920186-0001 KD IGNITION COIL ASSY (Right) 1
3 380140103-0004 ISV L TS AEME X 25 BOLT, FLANGE, M6X25 2
4 380850013-0001 O &L Vs STUD 2




BahiEsl &4 4 (STARTING CONTROL)

= o3 L G I =
Se}:’%jl\j;o ‘;;5?@? TR Description Qufﬁﬁty

1 270860026-0001 A F 22 S 48 MOUNTING BRACKET FOR ELECTRIC DEVICE 1

2 271050008-0001 Jii s ) INITIATE CONTROL BOX 1




VA H 44 (REGULATING BOARD)

) TS o ioti L8
Ser.No. Part No. FAAFEIR Description Quantity
1 171730008-0001 T S PEAR REGULATING BOARD 1
2 380140013-0005 NS S T IR AEMG X 16 BOLT, FLANGE, M6X16 2
3 171620017-0001 S 4 REGULATING ARM 1
4 171600028-0001 A L REGULATING SPRING 1
5 171600029-0001 A L REGULATING SPRING 1
6 173090001-0001 BERT TR A8k CLAMP, CHOKE LINK 1
7 171650006-0001 BEXT T4 AT CHOKE LINK 1
8 173090002-0001 BEA T A F Bk CLAMP, CHOKE LINK 1
9 171650007-0001 BELXT THIAT CHOKE LINK 1
10 170060032-0001 Ay A BH X ] T4 LEVER COMP. ,CHOKE 1
11 171670001-0001 A IS R ] IR A LOCK BOLT 1
12 380370048-0001 NV L TN REMG NUT, FLANGE , M6 1
13 171610013-0001 AR EA BACK SPRING 1
14 171590017-0001 TR PULLING ROD 1
15 381140396-0001 A SPRING 1




hEREE, SITREAS (CAMSHAFT ASSY)

¥ T g — oo B
Ser.No. Part No. TSR bescription Quantity
1 140020067-0001 Ry CAMSHAFT ASSY 1
2 380450590-0001 Rl WASHER, PLAIN 1
3 140540016-0001 TREAS ROCKER ARM ASSY,LOWER 1
4 500550027-0001 IEM VALVE KIT 2
5 140450023-0001 AIREILS ROCKER ARM ASSY 4
6 380600119-0001 R DAE SET PIN 1
7 380140077-0005 7N FA VLSS THNEFEMG X 20 BOLT, FLANGE, M6X20 1
8 380140108-0004 ISR T EAEMG X 16 BOLT, FLANGE, M6X 16 1
9 140400017-0001 R R STEM SEAL VALVE 2
10 140380018-0001 AR A OIL SHIELD 2
11 140710002-0001 HEAT PR AR AL & PUSHER GUIDE 2
12 140320002-0001 AU TAPPET ADJUST CAP 4
13 140360010-0001 AT PN LR R ] VALVE SPRING RETAINER 4
14 140340023-0001 T R VALVE INNER SPRING 4
15 140670017-0001 HEATA & PUSHER 4




Ak 38 S (CARBURETOR ASSY)

) TS o ioti L8
Ser.No. Part No. FAEER Description Quantity
1 180420370-0001 A INLET PIPE 1
2 170470002-0001 TR R 4 BRACKET,FUEL PUMP 1
3 170430086-0001 Ay A 25 e 3 CARBURETOR GASKET 2
4 380190053-0002 NS HHIRET SOCKET HEAD CAP SCREW 4
5 170460006-0001 YRR FUEL PUMP ASSY 1
6 380140067-0003 PSSR S TR AEME X 12 BOLT, FLANGE, M6X12 2
7 170440064-0001 A7 7 B R CONNECTING BLOCK 1
8 170430085-0001 A A 25 e 3 CARBURETOR GASKET 2
9 170020519-0001 12 CARBURETOR ASSY 1
10 380840540-0001 Rl SEAL 1
11 380140383-0001 PSSR S T AEME X 120 BOLT, FLANGE, M6X120 2
12 180180002-0001 USRI ELBOW,AIR CLEANER 1
13 380950212-0001 Bk CLAMP,PIPE 2
14 380740511-0001 A TUBE BREATHER 1
15 380140013-0005 7N S5 T ARG X 16 BOLT, FLANGE, M6X16 1




Ay 2% S B (CARBURETOR ASSY)

i L o - At
Ser.No. Part No. FHHESH Description Quantity
16 170010016-0001 PRS2y FUEL FILTERS 1
17 380750254-0001 T FUEL PIPE 1
18 380750256-0001 bEiRES FUEL PIPE 1
19 380750255-0001 T FUEL PIPE 1
20 380950213-0001 Bk CLAMP, PIPE 3
21 380950214-0001 ok CLAMP,PIPE 4
22 380770189-0001 Ry FUEL PIPE RESTRICTING 1
23 380750257-0001 T FUEL PIPE 1




REBAFEF. KEE (FLYWHEEL)

) TS o ioti L8
Ser.No. Part No. FRAFBI Description Quantity
1 270190009-0001 70 HL 2 Pl 1 COIL SOLENOID 1
2 380140054-0003 INFHTE S TR FEMG X 30 BOLT, FLANGE, M6X30 2
3 270020119-0001 T FALAE 18 0 FLYWHEEL COMP 1
4 380450596-0001 Rl WASHER, PLAIN 1
5 380370064-0001 INAOVE AR REM20 X 1.5 NUT, FLANGE ,M20 <X 1.5 1
6 160180017-0001 46 FLYWHEEL FAN 1
7 660880001-0001 IH-48 AR FLYWHEEL FAN PLATE 1
8 380140108-0004 7N FA VA S TN EFEMS X 16 BOLT, FLANGE, M8X16 3
9 160210029-0001 I B A FAN HOOD ASSY 1
10 380370048-0001 N A TR RENG NUT, FLANGE , M6 4
11 380140103-0004 75 FA VL THNEAENG X 25 BOLT, FLANGE, M6X25 2




22y MU (AIR CLEANER ASSYSHH.HH

¥ TGS . ” . B
Ser.No. Part No. FRAEER Description Quantity
1 180020380-0001 HIER R AIR CLEANER ASSY 1
2 180220007-0001 EYPERS R VENTILATION COVER 1
3 380140054-0003 7N AT 25 T AR NG X 30 BOLT, FLANGE, M6X30 4
4 180130173-0001 JE A FILTER ELEMENT 1




WA M (MUFFLER ASSY)

i L o - At
Ser.No. Part No. FHHELH bescription Quantity
1 180570969-0001 T MUFFLER ASSY 1
2 180650005-0001 HEA T 25 4 3 EXHAUST PIPE GASKET 2
3 380140108-0004 JN S IS AEMS X 16 BOLT, FLANGE, MX16 2
4 380370007-0004 N L TR RN NUT, FLANGE , M8 4




EsLONCINEs

[EZBERANNRBERAF
Loncin motor co., Ltd.

M. ERTWARBEX A AT EX LR KIEIS
Add:No.99Hualong Road,Jiulongpo District,Chongqging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA





